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EST Technology Co., Ltd.
Applicant: Bang & Olufsen a/s
Address: Peter Bangs Vej 15, 7600 Struer, Denmark
Manufacturer Bang & Olufsen a/s
Address: Peter Bangs Vej 13, 7600 Struer, Denmark
E.U.T: Audio Converter Box
Model Number: BeoSound Core
Power Supply: DC 5V From USB Type C Adapter Input AC 100~240V 50/60Hz
. J AC 120V/60Hz
ke AC 240V/60Hz
Trade Name: Bang & Olufsen Serial No.:  =—eme-
Date of Receipt: May 03, 2017 Date of Test: May 03 ~ June 20, 2017

FCC Rules and Regulations Part 15 Subpart C:2016
ANSI C63.10:2013

Test Result: The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology
Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be technically
compliance with the FCC Rules and Regulations Part 15 Subpart C
requirements.

Test Specification:

This report applies to above tested sample only and shall not be reproduced in
part without written approval of EST Technology Co., Ltd.

Date: July 12, 2017

Prepared by: Reviewed by: Approved by:
Amy / Assistant Tony / En neer
Other Aspects:
None.
Abbreviations: OK P-passed Jail F=failed n.a N=nor applicable E.UT=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1.  Description of Device (EUT)

Product Name

Audio Converter Box

Model Number BeoSound Core
FCCID TTUBSCORE
Modulation IEEE 802.11b mode: DSSS(CCK,QPSK, BPSK)

IEEE 802.11g mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT20 mode: OFDM (BPSK/QPSK/16QAM/64QAM)
IEEE 802.11n HT40 mode: OFDM (BPSK/QPSK/16QAM/64QAM)

Operation Frequency |:

IEEE 802.11b/g: 2412 ~ 2462 MHz
IEEE 802.11n HT20 : 2412 ~ 2462 MHz
IEEE 802.11n HT40: 2422 ~ 2452 MHz

Number of channel

IEEE 802.11b 2412 ~ 2462 MHz: 11 Channels

IEEE 802.11g 2412 ~ 2462 MHz: 11 Channels

IEEE 802.11n HT20 2412 ~ 2462 MHz: 11 Channels
IEEE 802.11n HT20 2422 ~ 2452 MHz: 7 Channels

Antenna

Integrated PCB antenna

Frequency Range Antenna 0 Antenna 1

2400~2483.5 MHz 3.7 dBi 3.2 dBi

5150~5875 MHz 5.4 dBi 5.8 dBi

Directional gain: 6.46 dBi for 2.4G Band; 8.61 dBi for 5G Band.
Directional gain=10*log[(10°"?°+10%%%%)%/Nant]

Note: Bluetooth uses Antenna 0
11a,b,g,n uses Antenna 0 / Antenna 1
11n,ac uses MIMO

Sample Type

Prototype production

EST Technology Co., Ltd Report No. ESTE-R1707053
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2. SUMMARY OF TEST

2.1.  Summary of test result

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.10:2013

PASS

Radiated Emission

FCC Part 15: 15.209
ANSI C63.10:2013
KDB 558074

PASS

Band Edge Compliance

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Conducted spurious emissions

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

6dB Bandwidth

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Peak Output Power

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Power Spectral Density

FCC Part 15: 15.247
ANSI C63.10:2013
KDB 558074

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

Note: KDB 558074 D01 DTS Meas Guidance v04

EST Technology Co., Ltd

Report No. ESTE-R1707053
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2.2. Test Facilities

EMC Lab : Certificated by CNAS, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 15, 2016

Certificated by Industry Canada
Registration No.: 9405A-1
Date of registration: December 30, 2015

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCNO021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1707053 Page 7 of 137
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2.3. Assistant equipment used for test

2.3.1. USB Type C Adapter

M/N
Input
Output

2.4. Block Diagram

DST450-303

AC 100-240V ~ 50/60Hz 1.2A Max
DC 5V/3.0A;DC 9V/3.0A;DC 15V3.0A

For radiated emissions test: EUT was placed on a turn table, which is 0.8 or 1.5 meter high above ground.

EUT was be set into Wi-Fi test mode by software before test.

AC Mains

(EUT: Audio Converter Box)

Adapter

EUT

EST Technology Co., Ltd

Report No. ESTE-R1707053
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2.5.

A special test software was used to control EUT work in Continuous TX mode, and select test channel,
wireless mode and data rate.

Test mode

Test mode Lower Center Upper
channel channel channel
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2437MHz | 2462MHz
Transmitting
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20 2412MHz | 2437MHz | 2462MHz
Receiving
IEEE 802.11n HT40 Transmitting 2422MHz | 2437MHz | 2452MHz
IEEE 802.11n HT40 Receiving 2422MHz | 2437MHz | 2452MHz
2.6.  Channel List for wifi
IEEE 802.11b;IEEE 802.11g;IEEE 802.11n HT20
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2412 6 2437 11 2462
2 2417 7 2442
3 2422 8 2447
4 2427 9 2452
5 2432 10 2457
IEEE 802.11n HT40
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
1 2422 4 2437 7 2452
2427 5 2442
3 2432 6 2447

EsL,

EST Technology Co., Ltd

Report No. ESTE-R1707053
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2.7. Test Equipment
2.7.1. For conducted emission test
Equipment Manufacturer Model No. Serial No.  |Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June,28,16 |1 Year
Artificial Mains Networ |Rohde & Schwarz ENV216 101260 June,28,16 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-72 101100 June,28,16 |1 Year
2.7.2. For radiated emission test(9 kHz-30MHz)
Equipment Manufacturer Model No. Serial No. Last Cal.  [Next Cal.
EMI Test Receiver  |Rohde & Schwarz|ESCI 100435 June 25,16 |1 Year
Loop Antenna ETS-LINDGREN (6502 00071730 June 25,16 |3 Year
RF Cable MIYAZAKI 5D-2W 966 Chamber No.1  (June 25,16 |1 Year
2.7.3. For radiated emissions test (30-1000MHz)
Equipment Manufacturer Model No.  [Serial No. Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz |[ESVS10 100004 June 25,16 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 June 25,16 |1 Year
Bilog Antenna Teseq CBL6111D 27090 June 28,15 |3 Year
Signal Amplifier Agilent 310N 187037 June 25,16 |1 Year
RF Cable MIYAZAKI 5D-2W 966 Chamber No.1 [June 25,16 |1 Year
2.7.4. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal.  |[Next Cal.
Horn Antenna SCHWARZB |BBHA 9120 D|BBHA9120D1
June 28,15 |3 Year
ECK 002
Board-Band Horn Antenna |[SCHWARZB [BBHA 9170 |9170-497
ECK June 28,15 |3Year
Signal Amplifier SCHWARZB |[BBV9718 9718-212 June 25.16 |1 Year
ECK
Spectrum Analyzer Agilent E4408B MY44211139 |June 25,16 |1 Year
Rohde
Spectrum Analyzer &Schwarz FSV 103173 June 25,16 |1 Year
RF Cable Hubersuhner [RG 214/U 513423 June 25,16 |1 Year

EST Technology Co.,Ltd

Report No. ESTE-R1707053
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3 POWER LINE CONDUCTED EMISSION TEST

3.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.2. Test Procedure

The EUT was placed on a non-metallic table, 10cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.ILS.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2013 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.
3.3. Test Result
PASS.

ES_F EST Technology Co., Ltd Report No. ESTE-R1707053 Page 11 of 137
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3.4. Testdata

8GLe'.r(-:-l (dBuV) Date: 2017-06-20

70

650 FCC PART 15B QP

FCC PART 15B AV

50
40
30
20
10
0
A5 2 5 1 P 5 10 20 30
Frequency (MHz)
Site no : 844 Shield Room Data no. B 757 x
Env. / Ins. ¢ Temp:24.3'C Humi:5B% Press:101.50kPe LINE Phase : LINE
Limic : FCC PART 15B QP
Engineer : Tony
EOT : Audio Converter Box
Power : DC 5V From Adapter Input AC 240V/60HzZ
M/N : BeoSound Core
Teat Mode » TX Mode
LISN Cable Emisaion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {(dB) (dB) {dBuV) (dBuv) {dBuv) (dB)
i 0.1% 2.8l 9.8 14.33 33:75 55.78 22.03 Lverage
2 0.15 8.61 9.81 28.63 46.05 €5.78 18.73 QF
3 0.34 3.61 9.83 13.36 2.80 49,27 16.47 Averzage
- 0.34 9.61 3.8 23.34 42.78 59.27 la.49 QP
3 0.79 9.61 9.E81 14.39 33.8% 48.00 2.19 Lyerags
a 0.79 9.6l 9.8 2229 41.87 56,00 14.33 QF
7 1.32 9.63 9.81 15.59 35.03 46,00 10.97 Lverzge
g 1.32 9.63 §.81 22.7% 2.22 S5e.00 E3.TE QF
3 1.82 9.61 8.82 315:5% 34.24 4¢.00 1178 Average
i0 1.82 9.61 9.82 23.28 42.71 56.00 13.2% Q
11 2.35 9.62 9.84 1g.48 35.95 4g.00 10.05 Average
12 2:35 9.62 9.84 23.61 43.07 5¢.00 2.93 QB
EST Technology Co., Ltd Report No.ESTE-R1707053  Page 12 of 137
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80

Level (dBuV)

Date: 2017-06-20

70

10

P

FCC PART 15B QP

FCC PART 15B AV

# Lo

Site no
Eny. - f- Ing.
Limict

5 1 2 5 10 20
Frequency (MHz)

€44 Shield Rocm Data no. : 1295

1 Temp:24.3'C Bumi:58% Preas:101.50%Pa LINE Phase : NEUTRAL

FCC PART 158 QF

30

Engineer : Tony
EOT : Audio Converter Box
Power : DC 5V From Adapter Input AC 240V/e&0Hz
M/N : BeoSound Core
Test Mode : TX Mode
LISN Cable Emisaion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB} (dB) (dBuv) {dBuv) (dBuv) (dB)
i) 0.34 9.59 9.83 12.96 2.38 43,13 1675 Average
2 0.34 9.58 8.83 24.34 43.76 £9.13 1537 RE
3 0.74 3.63 g8.81 15.22 34,66 4g.00 XY A% Lverage
4 0,74 9.83 §.81 22.31 41.75 5g.00 14.25 QF
5 0.B5 8.62 8,82 14.59 34.03 46.00 11.97 Lverage
8 0.85 9.62 85.82 22.08 41.53 56,00 14.47 QP
7 .27 3.61 5.83 14.68¢6 34.10 48.00 11.50 Average
8 .27 9.61 §.83 22.88 2.32 56.00 13.68 QP
3 ) B i 3.62 5,81 14.37 33.80 4&8.00 2:20 Average
1B W 3.82 .81 22.72 2:15 56.00 E3.85 QP
IL 2.30 9.62 .84 14.42 33.88 45.00 Z2.12 Average
12 2.30 9.62 89,24 22.63 42,09 56.00 13,81 Q
EST Technology Co., Ltd Report No.ESTE-R1707053  Page 13 of 137
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SGLevei {dBu\) Date: 2017-06-20

70
FCC PART 15E QP

60

FCC PART 15B AV

50

Il

10
A5 32 5 1 2 5 10 20 30
Frequency (MHz)
Site no : E44 Shield Room Data no. s 3297
Env, / Ina., : Temp:24.3'C Humi:5&% Press:101.50kPa LINE Fhase : NEUIRAL
Limic + FCC PART 15B QP
Engineer : Tony
EUT ¢ Rudic Converter Box
Power : DC 5V From Adapter Input AC 120V/e0H=z
M/N : BeoSound Core
Test Mode + TX Mode
LISN Cable Emission
Freq. Factor Loss Eeading Level Limits Margin Remzark
{MHZ) {dB) {dB) {dBu¥) (dBuv) {dBuv) {dB)
p 0.74 9.683 9.81 1303 33,317 4g.00 12.683 Average
2 0.74 9.63 g9.81 20.57 40.01 56.00 15.99 QP
3 1.08 8,81 9.84 13.35 32.80 46.00 13.20 Lyerage
4 1.08 S.81 9.684 20.62 40.07 5¢.00 ¥5.93 QEF
5 ¥a3T a.681 9.82 12.88 2.1 46.00 13.89 Lverage
8 L 37 9.81 a9.82 20.28%8 39.72 56.00 16.28 QF
7 1.69 .82 9,83 12.24 31.69 46.00 14.31 LAverage
g 1.89 9.62 .83 20.04 39.48 5¢.00 1e.51 QP
g 2.00 9.82 8.B3 % i 5 | 30.58 4¢€.00 15.42 Average
10 2.00 9.62 9.83 19.85 39.30 56.00 16.70 QP
11 2.53 9.463 8,85 11.43 30.81 4g.00 15.08% Average
12 2.53 9.83 g.85 20.37 39.85 56.00 18.15 QE
EST Technology Co., Ltd Report No.ESTE-R1707053  Page 14 of 137
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30 Level (dBuV) Date: 2017-06-20

70

60\_ _ _ , | FCC PART 158 QP

FCC PART 15B AV

20
10
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
S5ite no : B44 Shield Room Data no. 5 kRS9
Env.. [/ Ina. : Temp:24.3'C Humi:58% Press:101.50kPz LINE Fhase : LINE
Limit : FCC PART 15B @F
Engineer : Tony
EUT i Audio Converter Box
Power : PC 5V From Rdapter Input AC 120V/&0H=z
M/H : BeoSound Core
Test Mode : TX Mpde
LISN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) {dB) (dBuV) {dBuwv) {dBuv) {(dB)
i 4 0.15 = % .81 12.13 31.55 56.00 24.45 Average
2 0415 3.81 3.8 28.41 47.283 86.00 18.17 QP
3 0.80 9.61 3.81 1Y.28 30.70 48,00 15.30 Lverage
4 0.80 3.61 9.8 20.39 39.81 58.00 16.1% QP
5 1.11 9,64 3.82 1.5 30.21 48,00 15.79 Average
L) 3 o= & 5.64 3.82 20,00 39.48 56.00 16.54 Qr
7 1.42 9.62 9.82 11.03 30.47 48.00 15.53 Lverage
g 1.42 9.62 9.8 20,42 39.86 56.00 16.14 Qe
2, 2.04 5.61 9.8 10.34 29.79 48.00 16.2 verage
10 2.04 3.61 3.8 20.81 40,28 56.00 15.74 QP
11 2.24 3.61 3.B4 2.51 31.39¢ 46.00 14.04 Average
12 2.24 g.61 9. 8¢ 21.16 40,861 56.00 15.39 Qr
EST Technology Co., Ltd Report No.ESTE-R1707053  Page 15 of 137
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4 RADIATED EMISSION TEST

4.1

Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or comply with

15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 -138 2200 - 2300 14.47 - 145
8.291-8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

15.209 Limit

Frequency (MHz) Field strength (pV/m) Distance (m)
0.009-0 490 2400/F (kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
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4.2.

Block Diagram of Test setup

9kHz-30MHz.
-
3me |
< =|
EUT-and+
Support-System«
[ ]
lme TURN TABLE«
1.5m(L)*1.0m(W)*0.8m(H)7{ | (FIBRE-GLASS)+

'

30-1000MHz

——
VI H : ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
A 3m
- .
ETT and
Support Svstem
1 1 |
TURN TABLE_
1 5m(L)*1 0m(W)*0 8m(Hy—*] | (FIBRE GLASS]
Above 1GHz
T —

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 Meters

Y

AL

1.5m(L)*1.0m(W)* 1. 5m(H)

ALAMARARARRARAR

ANE N NN ENEEN NI NED AREEEE,

EUT and
Support System

TURN TABLE
(FIBRE GLASS)

eI,
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4.3.

Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 9kHz~1000MHz
test, and wiich is 1.5 meter high above ground for above 1GHz test. The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT and
let it working in test mode, then test it. EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down between 1
meter and 4 meters to find out the maximum emission level. Both horizontal and vertical
polarization of the antenna are set on test.

The test frequency analyzer system was set to Peak Detect (300Hz RBW in 9kHz to 150kHz
and 10kHz RBW in 150kHz to 30MHz) Function and Specified Bandwidth with Maximum
Hold Mode.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak
emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average emissions
measure above 1GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

4.4. Test Result

PASS.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
2. The frequency 2412MHz . 2437MHz and 2462 MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software, it's not
fundamental limit, we can't remove it.
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4.5. Test Data

9 kHz — 30 MHz

Pass

Note: The amplitude of spurious emission that is attenuated by more than 20dB below the
permissible limit has no need to be reported.
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30-1000 MHz
8nLe\.'E.'i (dBuV/m) Date: 2017-06-02
70
60
FCC PART 15 B(3M)
50 | ! ! I ; -5dB
40
30
20
10
030 100. 200. 300. 400, 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site no. : 1% 96é& Chamber Data no. : €71
Bis. / BAnk. : 3m 27137 Ant. pol., : VERTICAL
Limic = FCC PART 15 B(3Mj
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Enginesr : Tony
EUT : Budio Converter Box
Eower : DC 5V From RAdapter Input AC 120V/60Hz
M/N + BeoScund Core
I=at Mode : TX Mode
ANT Cable Emissicn
Freq. Factor Losa Reading Lewvel Limit Margin Remark
(MHZ) (dB/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 94.020 2.74 1.28 12.44 22.48 43.50 21.04 QB
Z: EEECAED 11.20 1.40 i i 23707 43,350 2173 RE
3 148.310 10.93 1.85 12.78 25.36 43.350 2.14 QP
4 161.%20 10.12 1.69 b T 23.36 43.50 20.14 QP
§ '334.%580 13.99 250 6.43 22.92 4g.00 23.08 QP
& 500.4350 17.88 3.11 13.04 34.03 4g8.00 11.87 QE
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80

Level (dBu\/m)

Date: 2017-06-02

70

60

50

FCC PART 15 B{3M)
8.

030 100. 200. 300. 400. 500. 600. 700. 200. 900. 1000
Frequency (MHz)
Site no. 1# 986 Chamber Data ne. : B72
Dis. [/ Ant. ¥, 27137 Ant. pel. : HORIZONTAL
Limic ¢ FCC PART 15 B({3M;
Env. / Ins, : Temp:23.6";Humi:56%;FPress:101.52kPa
Engineer ¢ Tony
EUT : Audin Converter Box
Power : DC 5V From RAdapter Input AC 120V/60Hz
M/N : BeoSound Core
Teat Mode : TX Mpde
AT Cable Emission
Freq. Factor Loss Reading Level Limit Margin Remark
(MHz) (dB/m) (dB) (dBuV) {dBuV/m) (dBuV/m) (dB)
L E22,350 11.24 1.45 5.65 18.34 43.50 25.18 QE
2 146.310 10.93 1.65 9.60 22.18 43.50 21.32 QP
3 235.840 9.80 2,08 12.48 24,37 48.00 21 .63 QE
4 39%9.570 16.05 2.67 6.41 25.13 46.00 20.87 QP
5 47&.200 17.35% 3400 4.08 24,42 46.00 21.56 QF
& 500.450 17.88 3.11 17.87 38.88 48.00 7.14 QB
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1000-18000 MHz

Site no. ¢ 1# 966 Chamber Data no. : 615

Dis. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limic : FCC PART 15C PERK

Env. [/ Ins. - Iemp:23.o‘:Huml.Ea%:F:esazlGl.SZkEa

Enginser : Tony

EUT : Audic Converter Box

Power : DC 5V From Adapter Input AC 120V/60Hz

/N : BeoSound Core

Tezt Mode : IEEE £802.11b CH1 2412TX

Antenna a

Ant. Cable Lmp Emission

Freq. Factor Loss Factor Reading Level Limits Margin Remark

{MH=z) {dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV,/m) (dB)
1 2412.00 27.&0 g8.64 34,64 94,98 94.58 74,00 -20.58 Peak
2 4g24.00 31.28 11.84 35.68 32.38 38.85 74.00 3435 Peal
3 723600 36.53 . 11.55 33.99 28.51 42.80 74.00 31.40 Peak
N 9245.00 37.83 11.58 34.37 29.28 44,30 74,00 258.70 Peak
5 10214.00 38.48 11.47 34.50 28.808 44.11 74.00 29.89 Pea
& 14080.00 41.54 10.31 33.13 25,13 44.45 74.00 289.55 Pea

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the cfficial
limitT are not reported.

Site no. 1# 968 Chamber Data no. 3
Dis. / Ant, : 3m ANT 1-18G Ant. pol, HORIZONIAL
Limic + FCC PART 15C PERK
Env. /[ Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Enginser : Tony
EUT = Audioc Converter Box
ower : DC 5V From RAdapter Input AC 120V/&0Hz
M/N : BeoSound Core
Teat Meode : IEEE 802.11b CH1 2412TX
Antenna a
Ant. Cable Zmp Emissicn
Freg. Factor 033 Factor Beading Level Limits Margin Remark
{MHzZ) (dB/m) (dB) (dB) {dBuvV) {dBuV,/m) {dBuV/m) {dB)
! 2412.00 27.8&0 .84 34.54 83.22 92.82 74.00 -12.82 Peak
2 4824 .00« 31,28 X1.B4d 35.686 31.58 349.085 74.00 34.85 Feak
3 723608 36,53 11.55 33.9%9 28.29 42.38 4,00 31,82 Peak
+ 8684.00 37.32 11.45 33.686 28.89 43,80 74,00 30.20 Fea
S 11404.00 39.25 10.%9 33,57 2772 44,3¢ 4,00 28.62 Peak
& 13665.00 40.55 11.30 32.75 25.34 44,44 4,00 29.58 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loas - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Site no. : 1# %986 Chamber Data no. : 617
Dis. / Ant. s 3m ANT 1-18G Ant. pol. : HORIZONIAL
Limic : FCC PART 15C PERK
Env. / Ins. : Temp:23.6" ;Humi:56%; Preas:101.52kPa
Engineer : Tony
EOUT : Andio Converter Box
Fower DC 5V From Adepter Input AC 120V/&0Hz
M/N + BeoSound Cor
Test Mode : IEEE £802.11b CHé 2437TX
Antennz a
Ant. Cable Lmp Emi=zsion
Freg. Factor Losa Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) {dB) {dBuV) (dBuV,/m) (dBuV/m) (dB)
1 2437.00 27.80 a8.687 34.E5 92.88 92.30 74.00 -18.30 Feak
2 48T4.00 31.37 12.07 35.76 30.96 3B8.64 74,00 25.36 Pezk
3 7351.08 . 3655 2157 34,12 28.23 42,23 74.00 3t 5 N Peak
4 86B4.00 37.32 11.45 33.88 2E.00 43.11 74.00 30.89 Fezk
5 10775.00 3%.28 11.30 34.02 26.24 42.80 74.00 31.20 Feak
a 14056.00 41.51 10.%80 33.08& 24.4¢ 43.81 74.00 30.1%9 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss - Amp Factor + Reading.
2. The emiszion levels that are 20dB below the official
limit are not reported.
Site no. : 1% 966 Chamber Data no. : 6l%
Bis, f Ant. s 3m INT 1-1BG Anc. pol. : VERTICRL
Limig : FCC PART 15C PEAK
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Enginesr : Tony
EUT : Audioc Converter Box
Fower DC 5V From RAdspter Input AC 120V/&0Hz
M/N : BeoSound Core
Tezt Mode : IEEE E02.11b CH& 2437IXK
Antenna &
Ant. Cable Zmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dB) (dBuV) (dBu¥/m) {dBuV/m) (dB)
1 2437.00 7.80 £.87 34.85 94.11 893.53 74.00 -19.53 Fez
2 4874.00 31.37 12.07 35.78 30.41 38.09 74.00 35.91 Peak
3 131180 36.55 11.57 34.12 29.08 43.08 74.00 30.92 Peak
4 g6g4.00 37.32 11.45 33.88 28.73 43.84 74.00 30.16 Eszk
o 11200.00 39.35% 11l.14 33.24 26.92 44.21 74.00 29.79 Pea
2 13529.00 40.16 1l1.4é 32.82 25.04 44.04 74.00 28.8¢ Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Less - 2mp Factor + Reading.

2. The emission levels that sre 20dBR below the official

limit are not reported.
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Site no. : 1§ 986 Chamber Data no. : 619
Dis. / Ant. : 3m ANT 1-18G Anc. pel. : VERTICAL
Limic s FOC PART 15C PEAK
Ery. f-Ing. : Temp:23.6";Humi:56%;Press:101.52kPa
Enginser : Tony
EUT : Rudio Converter Box
Fower DC 5V From Rdapter Input AC 120V/&0H=z
M/N : BeoSound Core
Test Mede : IEEE B802.11b CHI1 2462TX
Antenna a
Ant. Cable Amp Emission
Freq. Factor 033 Factor Reading Level Limics Margin Remark
(MHz) (dB/m) (dB) (dB) {dBuv) (dBuV,/m) (dBuV/m) (dB)
1 2462.00 27.58 g8.89 34.88 84,439 93.78 74.00 -18.7¢8 Feak
2 4924.00 31.45 12.29 35.91 31,48 359.03 74.00 34.897 Eeak
3 7386.00° 36.57 11.5%9 34.2 29.79% 41.70 74.00 2.30 Feak
+ £684.00 F.32 E1.8%5 33.88 28.30 43.41 74.00 30,59 Pezak
5 10996.00 39.52 11.29 34.11 28.40 43.10 74.00 30.80 Peak
g 13546.00 40.21 11.44 32.61 24.91 43,95 74.00 30.05 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emiszion lewvels that are 20d4B below the official
limit are not reported.
Site no. : 1# 966 Chamber Data no. ¢ 620
Pis. [/ Ant. : 3n ANT 1-1BG Ant. pol. : HORIZONTAL
Limic : 'TCC BART 15C PEAK
Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : Audio Converter Box
Tower : DC 5V From Adspter Input AC 120V/e0Hz
M/N : BeoScund Core
Test Mode IEEE £02.11b CH11 2482TX
Antenna B
Ant. Cable Lmp Emizsion
Fredq. Factor 083 Factor Reading Level Limits Margin Remark
(MH=z) {dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 2462.00 27.58 8.€59 34.38 52.94 92.2 74.00 -18.2 Feak
2 4924.00 31.45 12.2% 5 b PR b 29.64 37.47 74.00 38.53 Peak
3 T386.00 3657 11.5%9 38,23 27.36 41.2% 74.00 32.71 EFezk
4 8650.00 37.27 11.45 33.68 718 42.7% 74.00 3Yi2l Peak
g 11370.00 39.28. 2102 33.51 26.70 43.458 74.00 J0:8% Peak
& 14090.00 41.54 10.91 43,13 23413 43.05 74.00 30.85 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Zmp Factor + Reading.

2. The emission levels that are 20dB below the ocfficizl

limit are not reported.
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Site no. 1% 966 Chamber Data no. : 639
Diz. / Ant. = 2m ANT 1-18G Ant. pel. : HORIZONTAL
Limit + FCC PART 15C PEAK
Env. J Ins. : Temp:23.6" Bumi:56%;Press:101.52kPa
Engineer : Tony
EOT : Audio Conwverter Box
Fower : OC 5V From Rdapter Input AC 120V/60Hz
M/N : BeoScound Core
Test Mede : IEEE 802.11b CH1 2412IX
Antenna b
Lnt Cable Zmp Emissicn
Freg Factor Loas Factor Reading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) (dB) {dBuV) (dBuV/m) {dBuV,/m) {(dB)
1 2412.00 27.40 c.04 34.04 83.83 93.43 74,00 -19.43 Peak
2 4824.00 31.28 11.84 35.66 32758 40,04 74,00 33.986 Peak
= 7236.08° 3F6.53 II.55 33.9% 26,98 41.07 74,00 32.93 Peak
4 9330.00 37.97 21Y1.62 34.88 27.7¢& 42.867 74.00 31.33 Fezk
3 11234.00 39.31 11.12 2325 23186 43.00 74.00 31.00 Peak
g 14056.00 41.51 10.90 33.08 24.12 43.47 74.00 3053 Pezk
Remarks: 1. Emission Level= Antenna Factor + Cable Lo3s - Amp Factor + Reading.
2. The emiszion levels that are 20dB below the official
limit are mot reported.
Site no. : 1# 966 Chamber Data no. =+ 640
Dis. / Ant. : 3m  ANT 1-18G Ant. pol., : VERTICAL
Limit : FCC PART 15C PEAK
Env. f Ins. : Temp:23.6" ;Humi:56%:Preas:101.52kFa
Engineer : Tony
EUT : Budio Converter Box
Eower : DC 5V From Adapter Input AC 120V/60Hz
M/N : BeoSound Core
Teat Mode IEEE 802.11b CHI 2412TX
Antenna b
Ant. Cable Zmp Emission
Freq. Factor Loss Factor Reading Level Limics Margin Remark
(MHz) {dB/m) (dB) (dB) {(dBuV) (dBuV/m) (dBuV/m) {dB)
1 2412.00 27.60 8,64 34.64 82.82 82.22 74.00 -18.22 Feak
2 4824.00 31.28 11.84 35.686 30.11 Va7 74.00 36.43 Pezk
3 7236.00 36.53 11.535 33.589 28.03 42,12 74.00 3).88 Peak
4 B&650.00 3727 11.45 33.68 27.40 42,44 74.00 31.56 Peak
5 1085%0.00 39,12 11.30 34.22 27,0% 43.27 74.00 S0.73 Peak
8 13614.00 40.40 11.3¢ 32.68 25.18 44,27 74.00 29.73 Pez
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official

limit are not reported.

-
L
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Site no. : 1# 966 Chamker Data no. : 641
Dis. / Ant. : 3 ANT 1-1BG Ant. pol. 3 VERTICAL
Limic : FCC PART 15C PEAK
Env. f Ins. : Temp:23.6";Humi:56%; Press:101.52kFa
Engineer : Tony
EOT : Audio Converter Box
Cower : DC 5V From Adespter Input AC 120V/é0Hz
M/N : BeoSound Core
Test Mode : IEEE 802.11b CHé 2437IX
Antenna b
Ant. Cable Zmp Emiszsicn
Freg Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) (dBuV/m) (dB)
/| 2437.00 27.60 68.87 34.85 91.7%9 91.2 74.00 =372 Feak
2 4874.00 31.37 12.07 39,76 29.44 ¥ o B 74.00 368.E8 Peak
3 TIXE00 , 3655 XX57 34.12 28.05 42.0%5 74,00 31.95 Peak
< 8684.00 37.32 11.45 33.68¢ 2712 42.83 74.00 3117 Fez
5 10ge0.00 39.37 11.30 34.03 26,50 43.14 74,00 30.8¢6 Peak
& 14058.00 41.51 10.90 33.0%8 25 32 44,87 74.00 29.33 Pegk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. : 1# 9868 Chamber Data no. : 842
Dis. [ Ant. : 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : Temp:23.6";Humi:56%;:Pres3:101.52kPa
Engineer : Tony
EUT : Budico Converter Box
Eower : DC 5V From RAdapter Input AC 120V/e0Hz
M/N : BeoSound Core
Test Mede IEEE £802.11b CH& 2437TX
Antenna b
Ant. Cable Amp Emissicn
Freg Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) {dBuV) (dBuV/m) {dBuV/m) (dB)
1 2437.00 27.60 2.87 34,85 93.2 2.85 74,00 -15.65 Pea
2 4874.00 31.37 12.07 357 30.20 3788 74,00 36.12 Feak
3 T3%2.00. 3855 13.57 34.12 29.17 43.17 74.00 30,8 Peak
4 BeS0.00 3727 1i.4% 33.&8 28.8 43.85 74.00 3N.15 Pea
5 11404.00 35.25 10.99 3357 26.41 43.08 74.00 30,92 Peak
& 13580.00 40.31 11.40 32.84 24.40 43.47 74.00 a0.53 Feak

1, Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

Remarks:

2. The emission levels that are 20dB below the cfficisl

limit are not reported.
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Site no. : 1# 966 Chamber Data no. : 643
Dis. / BAnt. : 3m ANT 1-1BG Ant. pol. : HORIZONTIAL
Limit : FCC PART 15C PEAK
Env. { Ins. : Temp:23.6";Humi :56%;Press:101.52kPa
Engineer ¢+ Tony
EUT : Budic Converter Box
Eower : DC 5V From Adepter Input AC 120V/&0Hz
M/N : BeoSound Core
Teat Mode : IEEE £802.11b CH11 2462TX
Antenna b
Ant. Cable Emp Emizsion
Freg. Factor o2z Factor Reading Level Limits Mzargin Remark
(MHZ) (dB/m) (dB) {dB) (dBuv) {dBuV,/m) {dBuV/m) {dB)
X 2462.00 27.58 g.6% 34.88 94 .27 93.5¢ 74.00 -18.56 Peak
2 4924060  3)1.45. 12.2% 35.591 28.74 36.57 74.00 37 .43 Peak
3 7386.00 38.57 1.5%8 34.23 28.30 42.23 74,00 4397 Peak
= gehd.00 37.32 11.45 33.¢8 27.63 42.74 74.00 31.26 Pezk
= IEI66.00 3%9.4% 11,17 33,31 26.05 43.32 74.00 30.68 Peak
& 13886.00 41.l1le 11.04 33.03 25.01 44,12 74.00 29.82 Fezk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. : 1§ 966 Chamber Data no. 0844
Dis. / Ant, T o ANT 1-18G Ant. pol. : VERTICAL
Limic s FCC PART A5C 'PEAK
Eriws of ~Ent : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer s+ Tony
EUT : Budio Converter Box
Eower : DC 5V From Adapter Input AC 120V/e0Hz
M/N : BeoSound Core
Teat Mode : IEEE 202.11b CH11 2462TX
Antenna b
Int. Ceble Lmp Emission
Freg Factor o322 Factor Reading Level Limits Margin Remark
{(MHz) (dB/m) (dB) {dB) {dBuV) (dBu¥V,/m) {dBuV,/m) {dB)
1 2462.00 27.58 g.89 34,88 92.81 92.10 74.00 -18.10 Fezk
2 4924.080 23:.45% 12.29 35,591 25.358 at.22 74.00 36.78 Peak
3 7386.00 36.57 11.5%9 34,23 29.34 43,27 74,00 073 Feak
- 87135080 37.40 Fl1.4%5 33.76 2B8.61 43.70 74,00 30,30 Fezk
3 10214.00 38.48 11.47 34.50 28.2 43.70 74,00 30.30 FPeak
] 139%20.00 41.26 11.00 33.00 24,45 43.71 74.00 30.29 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d4B below the official

limit are not reported.
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Site no. : 1% 966 Chamber Dara no. @ 621
Dis. / Lnt. : 3m ANT 1-1BG Ant. pel. : VERTICLL
Limit + FCC PART 15C PEAK
Env. [/ Ina. s Temp:23.6";Humi:56%;Pres=s:101.52kPa
Enginesr : Tony
EUT : Audio Converter Box
Fower DC S5V From RAdapter Input AC 120¥/&60H=z
M/N + BeoSound Core
Test Mode IEEE 802.11g CH1 2413TX
Antenna a
Ant. Cable Zmp Emizsicn
Freg. Factor Loas Factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) {dB) (dBuV) {dBuV/m) {dBuV/m) {dB)
3 2412.00 27.&0 g.84 34.¢84 93,94 93.54 74.00 -19.54 Pez
2 4824.00 31.28 11.84 35.88 29,20 36.88 74.00 37.34 Fezk
3 7236,00 36.53 11.5% 33.99 27.37 41.48 74.00 32,54 Peak
4 B6B84.00 37.32 11.45 33.68 27.684 42.75 74.00 31.25 Pezk
5 10146.00 38.36 11.51 34.58 T A2 43.01 74.00 30.99 Feak
& 14124.00 41.57 10.91 38.22 24.4%8 43.72 74.00 30.28 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewels that are 20d4dB below the cifficisl
limit are not reported.
Site ne. : 1# 988 Chamber Data no. 4+ 622
bDis. / Ant. : 3m INT 1-18G Ant. pol. : HORIZONTAL
Limic s FCC PART 15C PEAK
Env. f Inos. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : Budio Converter Box
Fower : DC 5V From Adapter Input AC 120V/60Hz
M/N : BeoSound Core
Teat Mode ¢ IEEE 802.11g CE1 2412TX
Antenna a
Ant Cable Lmp Emiszion
Freq. Facter Loss Facter Reading Level Linits Margin Remark
{MHz) {(dB/m) (dB) (dB) {dBuvV) (dBuV/m) {dBuV/m) {dB)
| 2412.00 27.80 g.64 34.64 92.58 92.18 74.00 -158.18 Feak
2 4824.00 31.28 11.84 35.66 29.71 37,37 74.00 36.83 Peak
3 7236008 36.:53 31,55 33.99 28.17 42.24% 74.00 31.74 Peak
4 8684.00 37.32 11.45 33.668 2B.18 43.29 74.00 3. TE Peak
3 11200.00 39.3% 11.14 33.24 26.22 43.51 74.00 30,49 Pegk
é 14345.00 41.76€ 10.92 33.3%8 24.42 43.71 74.00 30.29 Peak
Remarks: 1. Emission Level= AZntenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20d4B below the cfficial
limit are not reported.
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FCC ID: TTUBSCORE

Site no. 1% 968 Chamber Data no. : 623
Niz. / Ank. 3m ANT 1-1BG Ant. pol. : HORIZONTAL
Limic FCC PART 15C PEAK
Env. / Ins: : Temp:23.6";Humi:56%;Press:101.52kPa
Enginser Tony
EOT : Audio Convercter Box
Power DC 5V From Adapter Input AC 120V/e0Hz
M/N : BeoSound Core
Test Mode IEEE B802.11g CH& 2437TX
Antenna &
Ant. Cable Zmp Emission
Freg. Factor Loss Facter Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 2437.00 7.80 e.8a7 34.85 83.32 32,74 74.00 -18.7 Fezk
2 4874.00 31.37 12.47 35:76 258.91 729 74.00 36.41 Peak
3 T3rL.00  3G.05 Q.57 34,12 28.50 2.50 74.00 31.50 Peak
4 8126.00 37.62 11.52 34.08 28.28 43.3 74.00 30.87 Peak
5 10894.00 39.41 11.29 34.05 26.79 43.4 74.00 30.56 Peak
8 13580.00 40.31 11.40 32.84 24.15 43,22 74.00 30.78 Pezk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. ¢ 1# 966 Chamber Data no. 3 624
Dis. / Ant. : 3m INT 1-18G Ant. pol. : VERTICA
Limic + FCC PART 15C PERK
Env. / Ins. : Temp:23.6";Humi:568%;Fress:101.52kPa
Engineer : Tony
EUT : Budic Converter Box
Fower : BC 5V From Adapter Input AC 120V/60Hz
M/N : BeoSound Core
Tezt Mode IEEE £02.11g CHé 2437TX
Antenna &
Ant. Cable Amp Emission
Freg. Factor Loss Facter Reading Lewvel Limits Margin Remark
(MHz) {dB/m) (dB) {dB) {dBuV) {dBuV/m) (dBuV/m) {dB)
1 2437.00 27.a0 8.a7 34.85 83.37 92.79 74.00 -18.79 Peak
2 4874.00 31.37 12.47 35.76 28.14 35.62 74.00 38.18 Peak
3 TaR .88 - B8.55 X157 34.12 27.684 41.¢84 74,00 32,36 Peak
4 g980.00 37.41 11.4¢ 34.40 27.95 42.42 74.00 31.58 Peak
S 109%6.00 39.52 11.2 34.11 27.82 44,32 74.00 29.88 Peak
@ 13546.00 40.21 11.44 2.81 25.40 44.44 74.00 29.5¢ Pezk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Zmp Factor
20dB below the cificisl

-
L

The

emigsion levels that are

limit are not reported.

+ Rezding.

EST Technology Co., Ltd

Report No. ESTE-R1707053

Page 29 of 137



FCC ID: TTUBSCORE

Site ne. : 1# 968 Chamber Data ne. : 625
Dis. / Ant. : 3m ENT 1-18G Ant. pol. : VERTICAL
Limit :+ FCC PART 15C PEAK
Env. f Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer : Tony
EOT : Audio Converter Box
Power + DC 5V From Adapter Input AC 120V/&0Hz
M/N : BeoSound Core
Test Mode : IEEE 802.11g CH1l1 2482TX
Antenna &
Ant. Cable Imp Emizsaion
Freqg. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) (dB/m) (dB) (dB) {dBuV) ({dBuV/m) {dBuV,/m) (dB)
1 2482.00 27.58 6.6% 34.38 93.22 82.51 74.00 -15.51 Feak
2 4524 .08 31.45 12.29 35.91 25.83 37.446 74.00 36.54 Peak
3 7386.00 36.57 11.59 34.23 28.04 41.497 74.00 3283 Peak
4 g684.00 37.32 11.45 33.8¢8 27.54 42,65 74,00 31.35 Fezk
3 11285.00 39.33 11.08 33.32 26.08 43.18 74.00 30.82 Pegk
a 13546.00 40.21 11.44 32.81 23.86 42.190 74.00 3 2% 44 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Zmp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. : 1# 966 Chamber Data no. : 62¢&
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit = FCC PART 15C PERK
Env. / Inas. : Temp:23.6";Bumi:56%;Pre=a3:101.52kPa
Engineer :+ Tony
EUT : Audio Converter Box
Fower + DC 5V From Adapter Input AC 120V/60Hz
M/N : BeoSound Core
Teat Made : IEEE 802.11g CH11 2462TX
Antenna &
Ant. Cable Znmp Emission
Freg. Factor Loss Factor Reading Level Limits Margin Remark
(MH=z) {(dB/m) (dB) {dB) {dBuV) (dBuV/m) {dBuV/m) (dB)
1 2482.00 27.58 8,83 34.88 82.27 81.5¢ 74.00 -17.58 Fezk
2 4924.00 31.45 12.2% 35.81 28,78 A7.61 74.00 36.39 Fezk
3 T3s6. 00 - 36.57  T1.5%8 34.23 2E8.64 42 .57 74.00 31.43 Peak
4 g6BL.00 37.32 11.45 33.66 27.84 42.95 74.00 31.05 Peak
5 11064.00 39.48 11.24 33.83 25.82 42.7 74.00 31.29 Peak
8 13580.00 40.31 11.40 32.64 25.2% 44,28 74.00 29.72 Peak

Remarkz: 1. Emis=zion Level= Antennzs Factor + Cable Loss
2. The emissicn levels that are 20dB below the
limit are not reported.

- amp Factor + Reading.
official
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FCC ID: TTUBSCORE

Site no. : 1% 988 Chamber Data no. ¢ 845

Dis. / Int. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limic : FCC PART 15C PEAK

Env. J In=s. : Temp:23.6" ;Humi : 563 ; Preas: 101 .52kPa

Engineer s Tony

EOT : Audio Converter Box

Fower : DC 5V From Adapter Input AC 120V/&0Hz

M/N :+ BeoSound Core
Teat Mode IEEE 802.11g CH1 2412TX
Antenna b

int Cable Lmp Emission
Freq. Factor Lossa Factor BReading Level Limita Margin Remark
(MHz) (dB/m) (dB) (dB) {(dBu¥V) {dBuV/m) (dBu¥V/m) (dB)
: 2412.00 27.60 g.684 34.84 82.20 91.80 74 .00 -17.80 Eeak
2 4524.00 31.28 11.B84 35.66 30.81 38.07 4,00 35,93 Peak
3 T236:.08 IH:53 11.55 33.9%9 27.48 41.57 74.00 32.43 Peak
4 8684.00 37.32 11.45 33.68& 27.54 42,865 74.00 31.35 Pezk
3 109%g8.00 39.52 11.2%9 34313 26.70 43.40 74.00 30.60 Feak
e 13325.00 39.86 11.48 2.94 25.2¢ 43.4¢ 74,00 30.54 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2, The emissicn levels that are 20d4dB below the official
limit are not reported.
Site no. : 1# 966 Chamber Data no. 3 646
Pia. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limitc : FCCO PART 15C PEAK
Env. / Insz. : Temp:23.6";Humi:56%;Preas:101.52kFa
Engineer : Tony
EUT : Audio Converter Box
Power : DC 5V From Adapter Input AC 120V/60Hz
M/N : BecSound Core
Teat Mode : IEEE 802.1lg CH1 2412IX
Antenna b
Znt. Cable Imp Emission
Fregq. Factor o023 Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) {dBuV) (dBuV/m) {dBuV/m) {dB)
1 2412.00 27.80 g.84 34.84 82.77 82.37 74.00 -18.37 Peak
2 4324.00 31.28 11.B4 35.68 258.89 I1.35 4.00 3€.85 Peak
3 236,00 3653 Tl.55 33.9¢9 28.01 42.10 74.00 31.%80 Peak
4 g8684.00 37.32 11.45 33.66 27.47 2y 74.00 31.42 Peak
3 ¥1234.00 0 3%.37 11,13 33:25 26.00 43.2 74,00 30.786 EFeak
8 14124,00 41.57 10.91 33.22 25.02 44,28 74.00 25,92 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The enission levels that are 20dB below the official

limit are not reported.
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FCCID: TTUBSCORE
Site no. : 1 986 Chamber Data no. : 647
Dis. / &nt. : 3m  ANT 1-18G Ant. pol. : HORIZONTIAL
Limic + FCC PART 15C PEAK
Erv. f~Ins. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer + Tony
EUT : Audio Converter Box
Dower : DC 5V From Rdapter Input AC 120V/&0Hz
M/N : BeoSound Core
Teat Mode : IEEE 802.11g CHeé 2437IX
Antenna b
int. Cable Anp Emission
Freg Factor cas Factor Reading Level Limits Margin Eemark
{MHz) (dB/m) (dB) {dB) {dBu¥V) (dBuV,/m) {dBuV,/m) {dB)
1 2437.00 27.8&0 8.87 34.85 2.99 82,41 74.00 -18.4 Peak
2 4574.00 31.37 12.07 35.7¢ 30.66 38.34 74.00 35.¢8 Fezk
3 7311.000 36.5% 11.57 34.12 27.73 41.73 74,00 2,27 Feak
4 8514.00 36.86 11.45 34.07 23.00 43,34 74.00 30,88 Peak
a 108%4.00 3%.41 11.2% 34.05 26.95 43.480 74.00 30.40 Peak
& 14039.00 41.4% 10.80 33.04 24,88 44,23 74.00 29,77 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d4B below the cfficial
limit are not reported.
Site nc. : 1# 966 Chamber Data no. : 648
Dis. / Ant, : 3m  ANT 1-18G Anc. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Enve f Ing. : Temp:23.6" ;Bumi :56%; Press:101.52kPa
Engineer : Tony
EOT : Audic Converter Box
Fowar : DC 5V From BRdapter Input AC 120V/&0Hz
M/N : BepSound Core
Test Mode ;: IEEE 802.11g CHé 24371TX
Antenna b
Ant. Ceble Imp Emission
Freg. Factor Loss Factor Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) {dB) {dBuV) (dBuvV,/m) {dBuV,/m) {dB)
1 2437.00 27.8&0 6.87 34.85 892.3¢ 81.78 74.00 =17.78 Peak
2 4874.00 31.37 12.07 35.7¢ i g 38.41 74,00 34,59 Eezk
3 R3¥1.00 36.55 13:57 34.12 28.8 42.86 74.00 31.14 Peak
4 £395.00 36.68 11.44 34.40 28.77 42.48 74.00 . 7 B Feak
2 11200.00 39.39 11.14 33.24 29.17 12.4¢ 74.00 31.54 Peak
[ 13393.006 39.B3 1311.45 2.B88 24,87 43.3% 4.00 30.89 Peak
Remarka: 1. Emission Level= Antenna Factor + Cable Loss — Amp Factor + Reading.
2. The emissiocn lewvels that are 20d4B below the cfficial

limit are not reported.
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FCC ID: TTUBSCORE

Site no. : 1# 966 Chamber Data no. = 649
Dis. / Ant. : 3m BANT 1-18G Ant. pol., : VERIICAL
Limit = FCC PART 15C PEAK
Env. f/ Ins. : Temp:23.6";Bumi:5e%;Preas:101.52kFa
Engineer :+ Tony
EUT : Budio Converter Box
Eower : DC 5V From Adapter Input AC 120V/60Hz
M/N : BeoSound Core
Teat Maode : IEEE 802.11g CH11 2462TX
Antenna b
int. Cable Inp Emiszaicn
Freqg. Factor Loss Factor Reading Level Limica Margin Remark
{MHz) {(dB/m) (dB) (dB) (dBuV) {dBuV/m) (dBuV/m) {dB)
1 2482.00 27.58 g8,63 34.88 83.44 82.73 74.00 -18.73 Feak
2 4924.00 31.45 12.2% 35.91 30.28 38.11 74,00 35.89 Fezk
3 T386.00 38.57 11.58 34.23 28.38 42.31 74.00 31.89 Peak
- 8684.00 37.32 11.45 33.66 28.00 43.11 74.00 30.89 Peak
5 11234.00 39,37 11.12 3325 26.25 43.49 74.00 30.51 Peak
8 13325.00 39.66 11.4f 32.94 25.05 43.25 74.00 30.75 Pea
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The smissicn levels that are 20dB below the official
limit are not reported.
Site no. : 1% %88 Chamber Data no. ¢ 850
Big. [/ Ant. : 3m ANT 1-18G Ant. pol. : HORIZONIAL
Limit s FCC PART 1ioC PEAK
Env. - f Insg. : Temp:23.68" ;Humi:56%;Press:101.52kPa
Engineer : Tony
EUT : Budio Converter Box
Fower : DC 5V From Adapter Input AC 120V/60Hz
M/N : BeocSound Core
Teat Mode IEEE 802.11g CH11 2462TX
Antenna b
int. Cable imp Emission
Freq. Factor o2s Factor Reading Level Limits Margin Remark
{MHz) {(dB/m) (dB) {dB) {dBuV) (dBuV/m) {dBuV/m) (dB)
¥ 2482.00 27.5E 8.83 34.898 83.7 93.02 74.00 -19.02 Feak
2 4924.00 31.45 12.2% 35.91 29,384 37.67 74.00 35,33 Peak
3 7386.00 36.57 11.5% 34.23 27.90 41.83 74.00 3257 Peak
4 g684.00 37.32 11.45 33.686 28.13 43.24 74,00 30.7¢6 Peak
3 11630.00 3%.50 11.2% 33.98 26.43 43.22 74.00 30.78 Feak
8 14080.00 41.54 10,91 33.13 24.55 43.87 74.00 30.13 Feak
Remarks: 1. Emission Level= Zntenna Factor + Cable Loss - Amp Factor + Reading.

The emissicn levels that are 20dB below the official
limit are not reported.
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FCC ID: TTUBSCORE

Site no, : 13 966 Chamber Pata no. : @27
Pig. / Ant. : 3m ANT 1-18G Ant. pol. : HORIZONTIAL
Limic : FCC FART 15C PEAK
Env. / Ins. : Temp:23.6" ;Humi:56%;Preas:101.52kPa
Engineer : Tony
EUT : Audio Converter Box
Eower : DC 5V From Adapter Input AC 120V/&0Hz
M/N : BeoSound Core
Teat Mode : IEEE 802.11n HT20 CH1 2412TX
Entenna a+intenna b
aAnt. Cable Zmp Emission
Freqg. Factor 023 Factor Reading Level Limits Margin Bemzrk
{MHZ) (dB/m) (dB) {dB) {dBuV) {dBuV,/m) {dBuV/m) (dB)
1 2412.00 27.80 8.64 34.64 91.81 §91.51 74.00 -17.51 Peak
2 4824.00 31.28 11.84 35.686 s 4 R 38.863 74.00 35:37 Peak
g 7236008 J6:93, 11.58 33.99 29.15 43.24 74,00 30.76 Peak
4 BGS0. 08 37,27 11,45 33.88 28.8¢ 43,88 74,00 30.12 Fezk
5 11149.00 39.42 11.18 33.38 26,23 43.45 74.00 30.55 Peak
8 14005.00 41.46 10.%0 33.01 24.37 43.72 74.00 30.28 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - amp Factor + Reading.
2. The emission levels that are 20d4dB below the officizl
limit are not reported.
Site no. :+ 1§ 966 Chamber Data no. : 628
Dis. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limict s+ FCC PART 15C PERK
Env. / Ins. : Tenp:23.6";Humi:56%;Fres2:101.52kPa
Engineer : Tony
EOT : Budio Converter Box
Fower : DC 5V From RAdapter Input AC 120V/60Hz
M/N : BeoSound Core
Teat Mode : IEEE 802.11n HT20 CH1 2412TX
Antenna a+Antenna b
Ant. Cable Amp Emission
Freaq. Factor Loas Factor Reading Level Limits Margin Remark
{MHzZ) {(dB/m) (dB) {dB) (dBuv) (dBuvV,/m) {dBuV/m) {dB)
% 2412.00 27.60 g.64 34,64 92.94 92.54 74.00 -18.54 Feak
2 4824.00 31.28 11.84 35.66 30.45 37.91 74,00 36.09 Feak
3 7236.00 36.53 11.55 33.98 27.24 41.33 74.00 32.67 Peak
< BEB4.00 37.32 11.45 33.88 27.90 43.01 74.00 30.99 Feak
- 11200.00 3%9.39 11.14 33.2 26.81 43,90 74.00 30.10 Peak
8 13376.08 39.78 11.48 32.91 26.27 14,82 74.00 29.38 Pegk
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Bmp Factor + Reading.

2, The emission levels that are 204dB kelow the ocfficial

limit are not reported.
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FCC ID: TTUBSCORE

Site ne. : 3ite Data no. : 829

bis. [/ Ant. P ANT 1-18G Ant. pol. : VERTICAL
Limic :+ FCC PART 15C PEAK

Env. /[ Ina. : Tenp:23.6";Humi:56%;Fres2:101.52kPa

Engineer : Tony

EUT + Budio Converter Box

Fower OC 5V From Adapter Input AC 120V/60Hz

M/N BeoSound Core

IEEE 802.11n HT20 CHeé 2437IX
Antenna a+iAntenna b

Teat Mode

Ant. Cable Zmp Emiaaion
Freqg Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {(dB/m) (dB) (dB) (dBuV) {dBuV/m) (dBuV/m) {dB)
i 2437.00 27.8€0 .87 34.85 93.34 92.7 74.00 -18.7 Feak
p 487406 51.37 12.07 35.76 28.8%9 36.57 74.00 37.43 Peak
3 ¥311.08 36.55° 13.57 34.12 28.61 42.el1 74.00 31.39 Peak
< BoB4.00 37.32 11.45 33.&6 28,18 43.29 74,00 e {e Wl o Peak
9 F17234.08 3937 E1LXR 33.2%5 26.73 43.97 74.00 30.03 Peak
@ 13614.00 40.40 11.3¢ 32.88 25.0&8 44,14 74.00 29.8¢& Pezk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Rmp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. : 1# 966 Chamber Data no. ¢ &30
Bis. / Ant. = 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit + FCC PART 15C PEAK
Env. ./ Ins. : Temp:23.6";Humi:56%;Preas:101.52kPa
Enginesr ¢ Tony
EUT : Audio Converter Box
Fower OC 5V From Adapter Imput AC 120V/60Hz
M/N : BeoSound Core
Teat Mode IEEE 802.11n HT20 CHé 2437IX
Antenna s+Antenna b
Ant. Cable Zmp Emission
Fred. Factor Loss Factor Reading Level Limits Margin Remark
(MH=Z) (dB/m) (dB) (dB) {dBuV) {dBuV/m) (dBuV,/m) {dB)
1 2437.00 27.&0 e.a87 34,85 82.29 91.71 74.00 =-17.7 Peak
2 4874.00 31.37 12.47 35.76 28.82 36.460 74.00 37.40 Peak
3 FEL.B0 - 355 LT 34.12 27.33 41.33 74.00 32.487 Peak
4 8650.00 37.27 11.45 33.88 2B.46 43.50 74.00 30.50 Peak
5 11404.00 39.25 10.9% 33.57 26.75 43.42 74.00 Ja.58 Feak
& 13546.00 40.21 11.44 32.61 24.92 43,98 74.00 30.04 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2, The emission levels that are 204B below the cfficizl

limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1707053

Page 35 of 137



FCC ID: TTUBSCORE

Site no. : 1# 966 Chamber Data no. : &31

Dis. / Ant. : 3m  ANT 1-1EG Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PEAK

Env. / Ins. : Temp:23.6";Humi:56%;Press:101.52kFPa

Engineer : Tony

EUT : Audio Converter Box

Power + DC 5V From Adapter Input AC 120V/60Hz

M/N : BeoSound Core

Teat Mode : IEEE 802.11n BT20 CH11 2462TX

Antenna e+Antenna b

Ant. Cable Zmp Emissicon

Freg. Factor et Factor Reading Level Limits Margin

(MHz) (dB/m) (dB) {dB) {dBuV) (dBuV/m) {dBuV/m) (dB)
4 2462.00 27.58 6.89 34.98 2.78 92.05 74.00 -18.05
2 4924 .00 31.45 12.29 35,591 30.33 38.1¢é 74.00 35.84
3 7386.00 36.57 11.59 34.23 28.89 42,82 74,00 31.18
< 8667.00 37.30 11.45 33.67 28233 43.41 74.00 30.59
5 11200,.00 39.39 11.14 B T 26.02 Sd: 3K 74.00 30,69
é 13665.00 40.55 11.30 2.7 24.16 43,2 74.00 30.74

Remark

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - 2mp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Site no. : 1# 966 Chamber Data no. : 632

Dis. [/ Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limic + FCC PART 15C PERK

Env, f -Ensg : Temp:23.6" ;Humi:56%;Press:101.52kPa

Engineer : Tony

EUT : Budioc Converter Box

Fower + DC 5V From Adapter Input AC 120V/60Hz

M/N : BeoSound Core

Test Mcde : IEEE £02.11n HTZ20 CH11 2462TX

Antenna a+Antenna b

AntT. Cable Amp Emission

Freg. Factor Los3s Factor EResding Level Limits Margin

(MHZ) (dB/m) (dB) (dB) {dBu¥V) {dBuV/m) {dBuV/m) (dB)
p 2462.00 27.58 8.¢5 34,98 83.53 892.82 74.00 -18.82
2 4924.00 31.45 12.2% aneal 30.87 38.50 74.00 3%. 50
3 7386.00 36.57 11.59 34.23 28.8% 42.82 74.00 31.38
4 8820.00 37.50 11.46 34.04 27.94 42.86 74.00 31.14
5 11370.00 35.28 11.02 3.5l 26.80 43.39 74.00 30,61
é 13886.00 41.16 11.04 33.03 24.38 43.55 74.00 30.45

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 204B below the cfficial
limit are not reported.
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‘E& EST Technology Co., Ltd Report No. ESTE-R1707053

Page 36 of 137



FCC ID: TTUBSCORE

Site no. : 18 986 Chamber Data no. : 633
Dig. [ Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limic FCC PFART 15C PERK
Enw. J Ina. : Temp:23.6";Humi:56%;Freas:101.52kPa
Engineer : Tony
EOT : Budio Converter BoOX
Power :+ DC 5V From Adapter Input AC 120V/60Hz
M/N : BeoSound Core
Test Mode IEEE B802.11n HT40 CH3 2422TX
Antenna s+Antenna b
Ant. Ceble Zmp Emission
Freqg. Factor Loas Facter Reading Level Limits Margin Remzrk
(MHz) {dB/m) ({dB) {dB) {dBuV) {dBuV/m) (dBuV/m) {dB)
1 2422.00 27.40 .86 34.74 82.3% 91.91 74.00 -17.%81 Pezk
2 4844.00 31.31 11.%82 35.68 29.7% 3734 74.00 36.68 Beak
5 7266.00 36.54 11.56 34,05 27.31 41.386 74.00 32,84 Peak
- 947500 37.53 11.49 34.20 27.59 42.41 74.00 33.5% Eszk
3 11064.00 39.48 11.24 33.8 25.49 42 .38 74.00 31.62 Feak
& 14056.00 41.51 10.30 33.08 25.07 44,42 74.00 29.58 Pezk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. 1# 966 Chamber Data no. 834
Dis. [/ Ant. : 3m ANT 1-18G Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. [ Ina. : Temp:23.¢";Humi:56%; Press:101.52kPa
Engineer + Tony
EUT : Budio Converter Box
Eower DC 5V From Adapter Input AC 120V/&0Hz
M/N : BeoSound Cecre
Test Mode IEEE £802.11n HT40 CH3 2422TX
Antenna a+Antenna b
Ant, Cable Zmp Emission
Freg. Factor c3s2 Factor Reading Level Limits Margin Remark
{MHz) (dB/m) (dB) (dB) {dBu¥V) {dBuV/m) {dBu¥V/m) (dB)
1 2422.00 27.80 8.88 34,74 91.35 90.87 74 .00 =16.87 Feak
2 4844.00 ' 31.31 31.92 35.68 30.85 38.40 4,00 35.80 Peak
3 7266.00 38.54 11.5& 34.05 27.85 42.00 74,00 3z.00 Peak
= 912&.00 To62 " ¥1.52 34.08 27.9& 43.01 74.00 30.939 Peak
S 12166.00 38.87 11.2 33.58 26.48 42.77 74,00 3123 Peak
@ 13920.00 41.2 1%:600 33.00 24.48 43.72 74.00 30.28 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the officizl

limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R1707053

Page 37 of 137



FCC ID: TTUBSCORE

Site no. : site Data no. : 635
Dis. / Ant. : 3m BANT 1-18G Ant. pol. : HORIZONIAL
Limic ¢+ FCC PART 15C PEAK
Env. [ Ina. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer ¢ Tony
EUT : Rudic Converter Box
Power : DC 5V From Adapter Input AC 120V/&0Hz
M/N : BeoSound Ccre
Test Mode : IEEE B02.11n HT40 CHé 2437IX
Antenna a+Antenna b
Ant. Cable Amp Emission
Freqg. Factor o382 Factor Reading Level Limits Margin Bemark
{MHz) (dB/m) (dB) {dB) {dBuvV) {dBuV/m) {dBuV/m) (dB)
| 2437.00 27.80 g.87 34.8 91.05 90,47 74.00 -16.47 Peak
2 4274.00 31.37 12.07 35.7¢6 30.47 3815 74.00 35.85 Eezk
3 738100 36:55 +31.5%7 34.12 29.33 43.93 74,00 3003 Peak
< g684.00 37.32 11.45 33.66 28.35 43.46 74.00 30.54 EPeak
5 11030.00 39.50 11.27 33.986 27.01 43.80 74,00 30.20 Peak
g 13784.00 40,82 1l1.16 33.05 25.13 44,12 74.00 29.88 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Site no. : 1# 986 Chamber Data nc. : 838
Dis. / Ant. : 3m BENT 1-18G Znt. pol. : VERTICR
Limit ¢ FCC PART 15C PEAK
Env. [/ Ing. : Temp:23.6";Humi:56%;Press:101.52kPa
Engineer s Tony
EUT : Audio Converter Box
Fower : DC 5V From Adapter Input AC 120V/&0Hz
M/N : BeoSound Core
Teat Mode : IEEE 802.11n HT40 CH& 2437IX
Antenna a+Antenna b
Ant. Cable Amp Emission
Fre Factor Loss Factor Reading Level Limits Margin Remark
(MHz) {(dB/m) (dB) (dB) {dBuV) (dBuV/m) (dBuV/m) (dB)
1 2437.00 27.80 68.687 34.85 92.08& 91.48 74.00 -17.48 Feak
2 4874.00 31.37 12.47 35.786 25.01 36.469 74.00 7.31 Peak
3 7311.00 36.55 11.57 34.12 28.64 42,04 74.00 31.3% Pea
4 8684.00 37.32 11.45 33.88 28.84 43.95 74.00 30.0% Fezk
9 1048%6,.00 39,52 11.2% 34.11 26,24 42.94 74,00 31.08 Pegk
8 14175.00 41,61 10,91 33.35 25.38 44,55 74.00 22.45 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loas - Amp Factor + Reading.

2., The emission levels that are 20d4B below the cfficial
limit are not reported.
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FCC ID: TTUBSCORE

Site no. : 1# 966 Chamber Data no. ¢ €37
Bia. f Bnt. = 3m ANT 1-186G Ant. pol. : VERTICLL
Limitc : FCC PART 15C PERK
Env. f Ina. : Temp:23.6";Humi:56%;Press:101.52kPa
Enginesr : Tony
EUT : Audio Converter Box
Eower : DC 5V From Adapter Input AC 120V/80Hz
M/N : BenSound Core
Test Mode : IEEE 802.11n HT40 CH3 2452TX
Antenna a+Antenna b
Ant. Cable Zmp Emission
Freq. Factor Loss Facteor Reading Level Limits Margin Pemark
(MHz) (dB/m) (dB) (dB) (dBu¥V) {dBuV,/m) {dBuV/m) {dB)
1 245%2.00 27.59 6.87 34.8 92.20 91.61 74,00 =17.61 Feak
2 4904,.00 31.42 12.22 35.87 30.47 3g8.24 74.00 35.76 Pezk
3 7356.00 36.56 11.58 34.19 29,02 42,97 74,00 31.03 Peak
4 8463.00 36.87 11.45 34.25 29,11 43 .18 74.00 30.82 Fezk
5 10350.00 38.71 11.3% 34.53 28.02 43.5%9 74.00 30.41 Feak
@ 14005.00 41.46 10.90 33.01 25.10 14,45 74.00 2555 Peak
Remarks: 1. Emission Level= Antenna Factor + Caeble Loss - Amp Factor + Reading.
2, The emission levels that are 20dB below the cfficial
limit are not reported.
Site no. : 1# 966 Chamber Data no. : 638
Dis. / Ant. : 3m ENT 1-18G Ant. pol. : HORIZONIZL
Limic : FCC PART 15C PEAK
Env. [ IEns. : Temp:23.6";Humi :56%;Press:101.52kFa
Engineer + Tony
EOUT + Audic Converter Box
Eower : DC 5V From Rdapter Input AC 120V/60Hz
M/N : BeoSound Core
Teat Mode : IEEE £802.11n HT40 CH9 2452TX
Antenna a+Antenna b
Ant. Cable Amp Emission
Freg. Factor Loas Factor Reading Level Limits Margin Bemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) (dBuV/m) (dB)
T 2452.00 27.59 8.a7 34.85 90.82 90,28 74.00 -16.29 Peak
2 4904.00 31.42 12.32 35.87 29,83 37.40 74.00 36.60 Fezk
3 7356.00 36.56 11.58 34.19 28.09 42.04 74.00 31.8¢ Peak
< B§33.00. 37.24 '11.4% 33.73 o] 42 B8 74.00 31.12 Peak
3 10214.00 368.48 11.47 34.50 27.80 43.25 74.00 30.75 Peak
e 140%0.00 41.54 10.891 33.13 23.88 43.20 74.00 30.80 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor

2. The emission levels that are 20dB below the

limit are not reported.

cfficial

+ Reading.
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FCCID: TTUBSCORE

18000MHz — 25000MHz

Pass
Note: The amplitude of spurious emission that is attenuated by more than 20dB below the

permissible limit has no need to be reported.
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